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FCC TEST REPORT

FCCID : PB4-XMTAP
Applicant : Imation Corp.
Address : 1 Imation Way, Oakdale, MN 55128-3421 USA.

Equipment Under Test (EUT) :

Product Name : AirPlay Wireless Hi-Fi Speaker
Model No. : IPU-TAP
Standards : FCC CFR47 Part 15 Section 15.107:2010

FCC CFR47 Part 15 Section 15.109:2010

Date of Test : July 20~ July 31, 2012
Date of Issue : Aug. 01, 2012

: Olic huang / Engineer
Tested By c

Reviewed By : Philo zhong / Manager Wj zh O&

Test Result : PASS

Prepared By:
Waltek Services (Shenzhen) Co., Ltd.
1/F, Fukangtai Building, West Baima Rd., Songgang Street, Baoan District,
Shenzhen 518105, China

Tel :+86-755-83551033

Fax:+86-755-83552400
= The sample detailed above has been tested to the requirements of Council Directives ANSI
(C63.4:2003. The test results have been reviewed against the Directives above and found to
meet their essential requirements.

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.

WALTEK SERVICES Reference No.: WT12085310-S-S-F
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2 Test Summary

Test Items Test Requirement Test Method Result
Radiated Emission FCC Part 15.109:2009 ANSI C63.4: 2003 PASS
Conducted Emission FCC Part 15.107:2009 ANSI C63.4: 2003 PASS

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.
WALTEK SERVICES Reference No.: WT12085310-S-S-F
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4  General Information

4.1 Client Information

Applicant : Imation Corp.
Address of Applicant : 1 Imation Way, Oakdale, MN 55128-3421 USA
M anufactur er : Imation Corp.

Address of Manufacturer : 1 Imation Way, Oakdale, MN 55128-3421 USA

4.2 General Description of E.U.T.

Product Name : AirPlay Wireless Hi-Fi Speaker
M odel No. : IPU-TAP
Difference Description :N/A

4.3 Detailsof E.U.T.

Technical Data : Adapter input: 100-240VAC, 50-60Hz, 1.2A
Adapter output: 18VDC, 2500mA.
Oper ation Frequency : 2412MHz ~ 2462MHz
RF Part Data : The RF modula has been tested and passed. For more details of the test

results, please refer to the FCC ID: PB4-XMTAP reference
No.: WT12075071-S-S-F

4.4 Description of Support Units

The EUT has been tested as an independent unit.
4.5 StandardsApplicablefor Testing

The customer requested FCC tests for a AirPlay Wireless Hi-Fi Speaker. The rules used were
FCC Part 15 Section 15.107:2009 and Section 15.109:2009.

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.
WALTEK SERVICES Reference No.: WT12085310-S-S-F



Page:5 of 18

4.6 Test Facility

The test facility has a test site registered with the following organizations:
|C — Registration No.: |C7760A

Waltek Services(Shenzhen) Co., Ltd. has been registered and fully described in a report filed
with the Industry Canada. The acceptance letter from the Industry Canada is maintained in our
files. Registration 7760A, July 12, 2012.

FCC - Registration No.: 880581

Waltek Services(Shenzhen) Co., Ltd. EMC Laboratory has been registered and fully described
in a report filed with the (FCC) Federal Communications Commission. The acceptance letter

from the FCC is maintained in our files. Registration 880581, May 26, 2011.
4.7 Test Location

All the tests were performed at:

Waltek Services(Shenzhen) Co., Ltd. at 1/F, Fukangtai Building, West Baima Rd.,Songgang
Street, Baoan District, Shenzhen, China

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.

WALTEK SERVICES Reference No.: WT12085310-S-S-F
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5 Equipment Used during Test

Equipment | Manufacturer | Equipment . . Cal. Due .
Name Model No Internal No | Specification Date Date Uncertainty
EMC Agilent/ | MY451149 July July

Analyzer | E7405A 8 W2008001 | 9k-26.5GHz | 35515 | 290013 | *!9B
. SCHWARZB
Trilog | b o MESS- 25-3000 July July
B;"atdba“d ELEKTROM | 3¢ W2008002 MHz 30,2012 | 29,2013 +1dB
Henne ) vuLBoie3
10m SCHWARZB
Coaxial ECK MESS- July July
Cable with | ELEKTROM - - - 302012 | 29.2013 -
N-male / AK 9515
Connectors H
10m 50 SCHWARZB
Ohm ECK MESS- July July i
Coaxial ELEKTROM i ) ) 30,2012 | 29,2013
Cable / AK 9513

Positioning | C&C LAB/ i July July i

Controller CC-C-IF i i 30,2012 | 29,2013
Color SUNSPO/ July July

Monitor SP-14C i i i 30,2012 | 29,2013 i
Test ROHDE&SC July July
Receiver HWARZ/ 101155 W2005001 9k-3GHz 302012 | 29,2013 +1dB
ESPI
Two-Line ROHDE&SC July July
V-Network HWARZ/ 100115 W2005002 50Q/50uH 302012 | 29,2013 +10%
ENV216
Power_freq
Frag-range distinguish
RE TESEQ 9K-1GHz July July éz :
GmbH/ 25781 W2008008 | RF voltage : - ..
2012 | 29,201
Generator NSG4070 60 dBm- 30,20 9,2013 Rfektrlc.:lty
+10dBm distinguish
0.1B
Aug.2, Aug.1,
PC1 Lenovo T2900D - - 2011 2012 +1dB
Aug.2, Aug.1,
K/B Dell L100 - - 2011 2012 +0.5dB
M- Aug.2, Aug.1,
Mouse Acer UVACRI - - 2011 2012 +0.5dB

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except

in full, without prior written permission of the Company.
WALTEK SERVICES

Reference No.: WT12085310-S-S-F
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6 FCC Part 15 Subpart B Requirements

6.1 Conducted Emission Data

Test Requirement: FCC Part 15 Section 15.107

Test Method: ANSI C63.4:2003

Test Result: PASS

Frequency Range: 150kHz to 30MHz

Class: Class B

Limit: 66-56 dBnV between 0.15MHz & 0.5MHz

56 dBnV between 0.5MHz & SMHz
60 dBnV between SMHz & 30MHz
Detector: Peak for pre-scan (9kHz Resolution Bandwidth) Quasi-
Peak & Average if maximised peak within 6dB of Average
Limit
6.2 E.U.T.Operation
Operating Environment:
Temperature: 25.5°C
Humidity: 51 % RH
Atmospheric Pressure: 1012 mbar
EUT Operation:
The EUT was tested in AUX IN connect PC mode and USB connect to PC The worst
mode was USB connect PC. The worst data was showed this report only.
The EUT was tested according to ANSI C63.4:2003. The frequency spectrum from
150kHz to 30MHz was investigated.
The maximised peak emissions from the EUT was scanned and measured for both the
Live and Neutral Lines. Quasi-peak & average measurements were performed if peak

emissions were within 6dB of the average limit line.

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.
WALTEK SERVICES Reference No.: WT12085310-S-S-F



Page:8 of 18

6.3 EUT Setup

The conducted emission tests were performed using the setup accordance with the ANSI
C63.4:2003, The specification used in this report was the FCC Part15 Section 15.107 limits.

|<_&{lr.1u%

Alcm
= Gl

EUT

ROEm

The EUT was placed on the test table in shielding room

6.4 Conducted Emission Test Result

An initial pre-scan was performed on the live and neutral lines.

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.
WALTEK SERVICES Reference No.: WT12085310-S-S-F
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Live line:
BO.0  dBuY
i limitl: —
i limit2: —
i1} d
60 e SO
50
a0
30
20
m j
oo !
0150 0 5 W0 MHz
Freq. Reading | Facter | Result | Limit |Margin
No | imHz) | Buvy | @B) | @Buv) | dBuv [am) | D] e
1 01660 3497 10.35 4532 65.15 | -19.83| QF
2 0.1660( 1554 10.35 2589 5515 | -20.26| AVGE
3 01819 31.73 10.35 4208 | 68439 |-22.31| QF
4 01819 13.39 10,35 2374 54,39 | -30.65| AVG
5 02140 26.30 10,35 36.65 53.04 |-26.359| QP
6 0.2140( 1141 10.35 M.T6 53.04 | -31.28| AVG
¥ 0.2420( 2529 10.35 3564 62.02 | -26.38| QP
a8 0.2420( 1294 10.35 2329 52.02 | -28.73| AVG
= 0.6305( 229 10.36 3327 55.00 |-22.73| QP
10 0.6305( 13.03 10,36 23.39 45,00 | -22.61| AVG
11 19.4780| 3476 10.45 4521 60.00 | -14.75| QP
12 19.4780| 2549 10.45 35.94 50.00 | -14.06| AVG

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.

WALTEK SERVICES Reference No.: WT12085310-S-S-F
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0.0 dBuvY
o oo limit}
: E E | limit2:
?n i hams .. srssdsdssnass
(A1} -h B =8 - i e okt &5
a0 l'\. ﬁ : fﬁ
Ll]h'k, i . -'“!'.
o | W M ; pa|
i N
o A AR S ) ; MR
“ "I-‘?nif'._ ;fén"-ki BLAe R e T L e dl et S
|I|'\- 'kl :"!l'_l ¥ ' .III;.'L-I ' |i_I .}II I\IJT 'Ill . 1 y 'k.w
10 ? o F '-4 1 : r_2
00| , ,
0.150 05 5 0 MHz
Freq Reading | Factor | Result | Limit [Margin
No- | hz) | aBuv) | () | (dBuv) | dBuv [(gp) | Coeer| Remerk
1 0.1740| 3375 | 1035 | 44.10 | 64.76 |-20.66] QP
2 0.1740| 12.03 10.35 2238 | 5476 -32.38] AVG
3 0.1900] 3267 | 1035 | 43.02 | &4.03[-21.01] @P
4 0.1900| 1062 | 1035 | 2097 | 54.03 |-33.06] AVG
5 0.2100| 28490 10.35 39.25 63.20 [ -23.05| QF
6 02100 837 10.35 18.72 | 53.20 | -34 48] AVG
T 0.2500( 2815 10.35 3850 | 61,75 (-23.25| QP
B 02500 7.74 10.35 | 18.09 | 51.75 | -33.66] AVG
) 0.3540| 21.01 10.35 | 3136 [ 58.87 [-27.51] aP
10 0.3540| 1318 | 1035 | 2353 | 48.87 |-25.34] AVG
11 19.5300| 33.43 10.45 4388 | 6000 [-16.12] QP
12 19.5300( 2428 10.45 3473 | 50.00 | -1527] AVG

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.

WALTEK SERVICES Reference No.: WT12085310-S-S-F
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6.5 Conducted Emission Test Setup View

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.
WALTEK SERVICES Reference No.: WT12085310-S-S-F
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6.6 Radiated Emissions

Test Requirement: FCC Part 15 Section 15.109

Test Method: ANSI C63.4:2003

Test Result: PASS

Frequency Range: 30MHz to 1GHz

Measurement Distance: 3m

15.209 Limit: 40.0 dBuV/m between 30MHz & 88MHz

43.5 dBuV/m between 88MHz & 216MHz
46.0 dBuV/m between 216MHz & 960MHz
54.0 dBuV/m above 960MHz
Detector: Peak for pre-scan (120kHz resolution bandwidth)

Quasi-Peak if maximised peak within 6dB of limit

6.7 EUT Operation :

Operating Environment:

Temperature: 25.5°C
Humidity: 51 % RH
Atmospheric Pressure: 1012 mbar

6.8 Measurement Uncertainty

All measurements involve certain levels of uncertainties, especially in the field of EMC. The
factors contributing to uncertainties are spectrum analyzer, cable loss, antenna factor
calibration, antenna directivity, antenna factor variation with height, antenna phase center
variation, antenna factor frequency interpolation, measurement distance variation, site

imperfections, mismatch (average), and system repeatability.

Based on NIS 81, The Treatment of Uncertainty in EMC Measurements, the best estimate of

the uncertainty of a radiation emissions measurement at Waltek EMC Lab 1is +5.03dB.

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.
WALTEK SERVICES Reference No.: WT12085310-S-S-F
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6.9 Test Setup

The radiated emission tests were performed in the 3m Semi- Anechoic Chamber test site,
using the setup accordance with the ANSI C63.4:2003, The specification used in this report
was the FCC Part 15 Section 15.109 limits.

Semi-anechaic Chamber

AntFi.'nna
] |
]

)
b
[

Turntable

Blen

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.
WALTEK SERVICES Reference No.: WT12085310-S-S-F
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6.10 Spectrum Analyzer Setup
According to FCC Part15B Rules, the system was tested from 30MHz to 1GHz.

30MHz ~ 1GHz

Start Frequency.......cccceveeeeeevicciiiiieeeeeeeeees 30 MHz
Stop Frequency........cccccvvvvieeeeiieiiiiiiiieeeeen, 1000MHz
Sweep Speed ...ooovvveiiiiiiiiiieeee Auto

IF Bandwidth..........cccooviiiiniiiie, 120 KHz
Video Bandwidth..............cccooiii, 100KHz
Quasi-Peak Adapter Bandwidth ................... 120 KHz
Quasi-Peak Adapter Mode...........ccccuennneeee. Normal
Resolution Bandwidth.................ccoeoennnninee. 100KHz

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except

in full, without prior written permission of the Company.
WALTEK SERVICES Reference No.: WT12085310-S-S-F
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6.11 Test Procedure

1. The EUT is placed on a turntable, which is 0.8m above ground plane.

2. The turntable shall be rotated for 360 degrees to determine the position of maximum
emission level.

3. EUT is set 3m away from the receiving antenna, which is moved from Im to 4m to find out
the maximum emissions.

4. Maximum procedure was performed on the six highest emissions to ensure EUT compliance.
5. And also, each emission was to be maximized by changing the polarization of receiving
antenna both horizontal and vertical.

6. Repeat above procedures until the measurements for all frequencies are complete.

7. The radiation measurements are tested under 3-axes(X,Y,Z) position(X denotes lying on the
table, Y denotes side stand and Z denotes vertical stand), After pre-test, It was found that the

worse radiation emission was get at the Z position. So the data shown was the Z position only.

6.12 Corrected Amplitude & Margin Calculation

The Corrected Amplitude is calculated by adding the Antenna Factor and Cable Factor, and

subtracting the Amplifier Gain from the Amplitude reading. The basic equation is as follows:

Corr. Ampl. = Indicated Reading + Antenna Factor + Cable Factor - Amplifier Gain

The “Margin” column of the following data tables indicates the degree of compliance with the
applicable limit. For example, a margin of -7dB means the emission is 7dB below the
maximum limit for Class B. The equation for margin calculation is as follows:
Margin = Corr. Ampl. — Limit
6.13 Summary of Test Results

According to the data in this section, the EUT complied with the FCC Part15 Section 15.109
standards.
The EUT was tested in AUX IN connect PC mode and USB connect to PC The worst mode

was USB connect PC. The worst data was showed this report only.

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.
WALTEK SERVICES Reference No.: WT12085310-S-S-F
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Test Frequency : 30MHz ~ 1000MHz

Antenna polarization: Vertical

60.0  dBuV/m
; limit1: —_—
' Margin: —
S 11 OO A O O O 2
D . !
40 : I Jﬂ o :
: oo | 5
| s
A S S N . L
: o 2
2.
A S : : ; L
e S R LAY A T T 1 T e S St SRt S
U 5 0 A T O U 18 0
0.0 : Lo : : : : Lo
30000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading | Factor Result Limit  |Margin
No- | (MHz) |@Buvim)| (@B) |(dBuv/m)|(dBuvim)| (dB) |Deiectr| Remark
1 30.0000| 14.24 16.15 30.39 40.00 -9.61 QP
2 76.9256| 12.81 917 21.98 40.00 |-18.02] QP
3 1558771 15.61 10.91 26.52 4350 |-16.98] QP
4 219.9500| 10.74 16.13 26.87 46.00 |-19.13] QP
5 363.5231| 19.63 20.69 40.32 46.00 -5.68 Qp
6 509.3559| 11.89 23.64 3553 46.00 |-1047] QP

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.
WALTEK SERVICES Reference No.: WT12085310-S-S-F
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Antenna polarization: Horizontal

60.0  dBu¥/n
limit1: —
Margin: —
S T 1 O T T O 1
IR e ] ; |
40 ; ORI J| o ;
e ! 6
4 0
H H H H H H .o H H H H '
e R e B e LR EEEEE St EEEh] EOCCEIRED Shl SRL EETRCCE SRCREL RRERY I 4. Abb RO
20 | e T
l ' ' . o2 [} )
i)
U YRR o P S S O 0 O
0.0 : Lo . . . : Lo
30000 40 S0 60 70 80 300 400 500 GOD 700 10000 MHz
Freq. Reading | Factor Result Limit  [Margin
No- | MHz)  |@Buvim)| (@B) |(dBuvim)|(dBuvim)| (aB) |Deectr| Remark
1 37.8297| -0.02 16.68 16.66 4000 |-23.34| QP
2 102.2518 1.10 1411 15.21 4350 |-28.29| QP
3 165.8771 6.42 10.91 17.33 4350 |-26.17| QP
4 2199500 1554 16.13 31.67 4600 |-14.33] QP
5 363.5231 19.38 20.69 40.07 46.00 | -5.93 QP
6 698.8035| 742 26.30 33.72 46.00 |-12.28| QP

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except

in full, without prior written permission of the Company.
WALTEK SERVICES Reference No.: WT12085310-S-S-F
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6.14 Radiated Emission Test Setup View

—=END=—

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.
WALTEK SERVICES Reference No.: WT12085310-S-S-F



